3" 1504 FS S/0 FLANGE--FLAT FACE--

H6659

Heat #

R.N. GUPTA & COMPANY LTD., C-55, FOCAL POINT, LUDHIANA -141 010 ( INDIA)

CRNGY  MATERIAL / MILL TEST CERTIFICATE EN 10204 : 2004 - 3.1

CERTIFICATE NO. 13677 DATE 1510/2018
RAW MATERIAL SPECIFICATION : ASTM A105-14/ASME SA10513

SPECIFICATYON FOR INSPECTION :ANSYASME B16.5-2013

NAME OF BUYER

P.O NQ. 65407 DT. 26/04/2018
INVOICE NO. EXP/18-2308 DT. 10/10/2018

F MTR-01-01

MECHAN!CAL REQUIREMFNTS
S, Heat Mo. Y. S{PSlj T.8(PSD) £% RA%: Soaklng Hardness
Ho. Descriplion { pcs ) Coda Min Min Min tin Haat Treatmanl Tima BHN

35,000 70,000 22% 30% { Min. ) 137-187
1 {16004 LIFLGS 20 H 5647 6 53469 85169 34,64 59,50 | NORMALISED 75 152 - 154
2 i 11/2 1504 WNRF STD FLGS 100 H 6650 20 50485 80660 36.24 65.45 | AS FORGED 162 - 164
3 | 2%/2 3508 WNRF XHFLGS 25 H 6650 20 50485 80650 36.24 55.45 | ASFORGED 152 - 154
4 {2172 1508 WNRF XHFLGS 15 H 6663 20 49004 84523 3370 70.33 | ASFORGED 154 - 156
§ | 31504 SORF FLGS 167 | H6663 20 49004 84523 33.7¢ 70.33 | ASFORGED 154 - 156
6 {3 1504 SORF FLGS 33 H 6659 20 48694 80052 3368 70.28 | ASFORGED 154 - 158
7 131504 SOFF FLGS 400 | H6858 20 48684 80062 33.68 70.28 | ASFORGED 154 - 156
8 |2 150% WNFF STD FLGS 50 H 6628 20 50842 81246 36.10 54.60 | ASFORGED 154 - 156

CHEMICAL REQUIREMENTS
SPECIFIED ELEMENTS UNSPECIFIED ELEMENTS
Sr. Heat No. C.E c P ] Si Cu Ni Cr Mo v

Na. 0.47% 0.356 tn 0.035 0.04 A0 -0.35 0.40 0.40 0.30 012 0.05

Max Max 0.60-1.25| Max. Max. Max. Max Max, Max. Max,

1 H 6647 0.40 0.21 1.08 0.003 0.047 0.23 0.005 0.008 0.006 0.003 ¢.002

2 H 6650 0.38 0.21 0.88 0.003 0.014 0.23 D.079 0.040 (.049 0.007 .00z

3 H 6650 0.38 0.21 0.88 0.003 0.014 0.23 0.079 0.040 0.049 0.007 ¢.002

4 H 6663 0.37 0.20 0.87 0.025 0.c09 0.22 0.140 0.044 0.051 0.009 0.004

5 H 6663 0.37 0.20 0.87 0.025 0.003 0.22 0.140 0.044 0.051 0.009 0.004

6 H 6659 0.37 0.20 0.89 0.007 0.015 0.23 0.081. 0.042 0.050 (.008 0.003

7 H 6659 D.37 0.20 0.89 0.007 0.015 0.23 0.081 0.042 0.050 0.008 0.063

a H 6628 0.38 .21 0.02 0.003 0.013 0.23 0.077 0.042 0.049 0.009 0.002

Matarial In accordance with NACE MAO 175-2015/50-15156 and NACE MRO 103-2015
Al Produects werm manufacturad, Sampled, Teated and inspocted Sololy by tha manufaciurer shown on
thls Test Roport In atcordance with Indlcated speocification and wem found to meet the requlremants.,

No Wold Repalr wes performad and all products are free of Weld RopalrAll Pradiycts aro free of Mercury Contamination and Radlonctlvity.
| its of Annex Leactlon 4.3 of PFEO 201464EU and 1t s ceriifiod by Mis DNV BUSINESS J\SSURANCE vide Cartificatn No.4437.2014.CEND-DNV GL valld uplto 31-

Q3-2020, |50 9001-2015 Carlficale Ko, b 39752-«200!—AQ—¢HD-IW# Vaild upto Z2012020. Products alee conform 1o requiroments of ASTH ATCS/ASME SA105
ALL NORMALISED MATERIALS ARE HEAT TREATED AT TEMP. 920 DEGREE CENTIGRADE.

Note: Wio haroby conflrm that our QA oy

with tho
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MATCONOR MN150FSF10 3IN 150LB SLi

ON WELD FLANGE FF

Stock



